
 

WATER QUALITY INFORMATION BULLETIN 

 
Highlights For September 2009 

 
 
 

 
 

 Agenda: No September 2009 Commission Meeting 
  http://www.cdphe.state.co.us/op/wqcc/MeetingsandNotices/wqag.html 
 

 Notice of Rulemaking Hearing: Temporary Modifications 

 Classification and Numeric Standards for… 

 Arkansas River Basin, Regulation #32 (5 CCR 1002-32) 

 Upper Colorado River and North Platte River Basins (Planning Region 12), Regulation #33  
(5 CCR 1002-33) 

 San Juan River and Dolores River Basins, Regulation #34 (5 CCR 1002-34) 

 Gunnison and Lower Dolores River Basins, Regulation #35 (5 CCR 1002-35)  

 Rio Grande Basin Regulation #36 (5 CCR 1002-36) 

 Lower Colorado River Basin #37 (5 CCR 1002-37) 
[...]
Jennison Construction Co, Inc COG-073082 Adams 07/01/2009 
Lawrence Construction Co COG-073077 Denver 07/01/2009 
GLH Construction Inc COG-073085 Weld 07/07/2009 
American West Construction, LLC COG-073090 Adams 07/07/2009 
Drahota COG-073084 Larimer 07/07/2009 
Grant Miller, Inc COG-073091 Jefferson 07/07/2009 
Zak Dirt, Inc COG-073078 Summit 07/07/2009 
Public Service Co of Colorado COG-073089 Summit 07/07/2009 
Garney Construction COG-073094 El Paso 07/09/2009 
Rice and Rice Inc COG-073092 El Paso 07/09/2009 
Left Hand Excavating COG-073093 Clear Creek 07/09/2009 
Superior Mechanical Services Inc COG-607128 Boulder 07/09/2009 
Steven Zigan COG-073109 Adams 07/10/2009 
E-Z Excavating Inc COG-073095 Boulder 07/13/2009 
ERS Constructors-Pipeline Div. of WSCI COG-073100 Adams 07/14/2009 
Upper Blue San District COG-073096 Summit 07/14/2009 
Nelson Pipeline Construction COG-073104 Arapahoe 07/14/2009 
Conoco Phillips Pipeline Co COG-604064 Adams 07/14/2009 
Boxelder San District COG-073118 Boulder 07/15/2009 
Rio Blanco County COG-501517 Rio Blanco 07/16/2009 
Naranjo Civil Constructors COG-073098 Jefferson 07/16/2009 
Jefferson County School District R-1 COG-603136 Jefferson 07/16/2009 
Adolfson and Peterson Construction COG-073107 Boulder 07/22/2009 
University of Colorado at Denver COG-073101 Denver 07/22/2009 
Nelson Pipeline Constructors Inc COG-073106 Adams 07/22/2009 
CSI Construction COG-073099 El Paso 07/28/2009 
Aspen Digger Inc COG-073103 Eagle 07/28/2009 
Weld County Public Works Dept COG-501516 Weld 07/28/2009 

 
(A) Denotes Amendment 
 
 
 
 

http://www.cdphe.state.co.us/wq/PermitsUnit/publicnotice/publiccomment.html


 
2 

 

B.  STORMWATER DISCHARGE GENERAL PERMIT CERTIFICATIONS – JULY 2009 
 
COR-010000 Light Industrial Activities   1 

 COR-020000 Heavy Industrial Activities  1 
COR-030000  Construction Activities                 101  
COR-040000 Metal Mining    0 
COR-060000 Recycling    0 
COR-070000 Non-Standard MS4   0 
COR-080000  Cherry Creek MS4   0 
COR-090000  Statewide MS4    0 
COR-340000 Sand and Gravel Mining   2 

 COR-320000 State Highway Sand and Gravel  0 
   No Exposure Certifications  1 
  

Stormwater permit applications, guidance documents, etc, are available at: 
                     http://www.cdphe.state.co.us/wq/PermitsUnit/stormwater/index.html 

To find out more about the Stormwater Program contact: Nathan Moore (303) 692-3555 nathan.moore@state.co.us , 
  Matt Czahor (303) 692-3575 matthew.czahor@state.co.us,or Kathy Rosow (303) 692-3521 kathleen.rosow@state.co.us 

 

C.  ENFORCEMENT/CIVIL PENALTIES/CONSENT OF SETTLEMENT AGREEMENTS 

 
1. ENFORCEMENT – NEW ACTION 

 

RESPONSIBLE PARTY ACTION COUNTY DATE 

Seaboard Foods, LLC HCSFO - Notice of Violation/ 
Cease and Desist Order ( HO-090818-1) 
 

Yuma 09/18/2009 

Teller County Water & Sanitation Dist Drinking Water - Enforcement Order      
(DC-090817-1) 
 

Teller 08/17/2009 

James Barber (Wishing Well Motel) Drinking Water - Enforcement Order 
( DT-090825-1) 
 

Teller 08/25/2009 

Kim Oliver and Jenny L. Oliver 
(Elephant Rock MHP) 

 

Drinking Water - Judicial Consent Decree El Paso 08/26/2009 

Pyramid Holdings, LLC 
(Hillside Trailer Park) 

Drinking Water - Judicial Complaint for Injunction 
and Penalties 
 

Otero 08/11/2009 

Greatrock North Water and Sanitation 
Dist 

Drinking Water - Enforcement Order 
( DC-090831-1) 

Adams 08/31/2009 

 

2. CONSENT OR SETTLEMENT AGREEMENTS TO PUBLIC NOTICE 

  

RESPONSIBLE PARTY ACTION COUNTY DATE 

City of Rocky Ford Compliance Order on Consent – Industrial Otero 07/27/2009 

 

3. FINAL AGENCY ACTIONS 

 
NONE SINCE LAST PUBLICATION    

 
4. NOTICE OF ENFORCEMENT HEARINGS 

 
NONE SINCE LAST PUBLICATION    

 

 

http://www.cdphe.state.co.us/wq/PermitsUnit/stormwater/index.html
mailto:nathan.moore@state.co.us
mailto:matthew.czahor@state.co.us
mailto:kathleen.rosow@state.co.us


 
3 

 

D. CONSTRUCTION ACTIONS 

 
1. Site Applications Reviews 

 
APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
City of Greeley Site Application 

Amendment #4153 
Amend application to reduce 
organic treatment capacity from 
49,470 lbs. BOD per day to 39,000 
lbs. BOD per day 
 

Weld Approved 
08/24/2009 

Town of Crested Butte 
Community School Lift 
Station 

Site Application #5063 Lift station and force main.  Design 
capacities 0.002 MGD Average 
Capacity, 0.089 MGD Peak 
Capacity 
 

Gunnison Approved 
07/24/2009 

City of Brighton – 
Brighton Vestas Lift 
Station 

Site Application #5073 Lift station and force mains.  
Design capacities 0.267 MGD 
Average Capacity, 0.936 MGD 
Peak Capacity 
 

Weld Approved 
08/07/2009 

Hoehne School District 
R3 

Site Application #5074 Septic Tanks, Advantex 
Recirculating Packed-Bed Filter, 
and UV Disinfection 
 

Las Animas Approved 
08/14/2009 

Saddler Ridge 
Metropolitan District 

Site Application #5075 Influent pump station, equalization 
basin, headworks (fine screen), 
anoxic basin aerobic basin, MBR, 
ultraviolet disinfection and effluent 
pump station 
 

Weld Approved 
08/14/2009 

Mountain View Villages 
Water and Sanitation 
District 

Site Application #5076 Influent pump station with two 
submersible pumps; headworks  
(manual bar screen); two parallel 
sequencing batch reactors with 
each process train consisting of an 
anaerobic chamber, a surge tank, 
and an SBR tank; a buried 
fiberglass post equalization tank 
with two submersible pumps; 
ultraviolet disinfection; and a 
building to enclose the headworks 
and the SBR tanks; and a backup 
emergency generator 
 

Lake Approved 
08/18/2009 

City of Brighton – GID 
Lift Station 

Site Application #5079 Lift station and force main.  Design 
capacities 0.331 MGD Average 
Capacity, 1.64 MGD Peak 
Capacity 

Adams Approved 
08/24/2009 

 

 

 

 

 

 

 

 

 

 



 
4 

 

D. CONSTRUCTION ACTIONS (cont.) 

 
2. Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
City of Westminster No Site Approval 

Required 
Demolition of existing open storage 
ponds; tie-in to existing wastewater 
plan effluent weir box structure; 
construction of a new 2.2 million 
gallon tank; construction of a 12 
million gallon per day influent 
pumping station with three vertical 
turbine can-type pumps 
 

Adams Approved 
07/27/2009 

Monument Sanitation 
District – Wakonda Hills 
Wastewater Collection 
System Phase II 

No Site Approval 
Required 

Installation of approximately 
17,316 linear feet of PVC sanitary 
sewer main, approximately 2,333 
linear feet of 8-inch ductile iron 
sanitary sewer main, and 
approximately 4,268 linear feet of 
4-inch PVC sanitary sewer service 
line; installation of 15 sanitary 
sewer line connections to existing 
sewer lines and 3 new taps 
 

El Paso Approved 
07/27/2009 

City of Littleton 
Wastewater Interceptor 
Rehabilitation Project 

No Site Approval 
Required 

Rehabilitation of 37 separate 
sanitary sewer main segments 
consisting of approximately 9,320 
linear feet of 66”, 6,781 linear feet 
of 54” and 16 linear feet of 66” to 
54” of transition sanitary sewer 
pipe, rehabilitation of 19-60” 
sanitary sewer manholes, and 16-
54” sanitary sewer manholes 
 

Arapahoe Approved 
07/27/2009 

Erie North Water 
Reclamation Facility 
Non-Potable Water 
Pump Station 

No Site Approval 
Required 

Construction of an approximate 13 
MGD non-potable water pump 
station with intake screens, intake 
pipelines, a non-potable water 
irrigation discharge pipeline, a 
reservoir drain pipeline, and 
associated pumping facilities 
 

Weld Approved 
07/27/2009 

Crestview Water & 
Sanitation District 
Sanitary Sewer System 
Rehabilitation 

No Site Approval 
Required 

Rehabilitation of sanitary sewer 
mains consisting of approximately 
11,235 linear feet of 8” pipe, 1,737 
linear feet of 10” pipe by CIPP, and 
1,302 linear feet of 12” pipe by 
CIPP, and four point repairs and 
manhole rehabilitation 
 

Adams Approved 
07/27/2009 

 

 

 

 

 

 

 



 
5 

 

D. CONSTRUCTION ACTIONS (cont.) 

 
 2.  Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
Fremont Sanitation 
District – North Canon 
Project 

No Site Approval 
Required 

Installation of approximately 
17,084 linear feet of 8” gravity main 
for centralized sewage collection 
system, approximately 22,600 
linear feet of 4” service line serving 
178 taps in the North Canon Local 
Improvement District.  27 individual 
residence pumping facilities are 
included 
 

Fremont Approved 
07/29/2009 

City of Manitou Springs 
Wastewater Collection 
Rehabilitation 
 

No Site Approval 
Required 

Wastewater collection system 
improvements 

El Paso Approved 
07/31/2009 

Town of Rye No Site Approval 
Required 

Sewer main extension to Colorado 
City Metropolitan District and 
collection system improvements 
 

Pueblo Approved 
07/31/2009 

Town of Red Cliff Site Application #4977 Extended the site location approval 
until 05/18/2010 

Eagle Approved 
07/30/2009 
 

City of Fruita Site Application 
Amendment #5025 

Amend application to reduce 
average daily flow capacity from 
3.5 MGD to 2.33 MDG and reduce 
organic loading capacity from 
11,000 lbs BOD/day to 7,501 lbs. 
BOD/day 
 

Mesa Approved 
08/03/2009 

Gunnison County/North 
Valley Utilities Lift Station 

Site Application #5047 Lift station and force main.  Design 
capacities 0.0131 MGD Average 
Capacity, 0.0393 MGD Peak 
Capacity 
 

Gunnison Approved 
07/30/2009 

Town of Erie Site Application #5053 36-inch diameter interceptor sewer 
pipeline.  Design capacities 6.2 
MGD Average Capacity, 17.4 MGD 
Peak Capacity 
 

Weld Approved 
08/10/2009 

Town of Georgetown Site Application #5055 Influent flow meter, automated 
screen, IFAS, secondary 
clarification, moving bed sand 
filters, chlorination, dechlorination 
 

Clear Creek Approved 
07/27/2009 

Mesa County Lower 
Valley PID 

Site Application #5059 Sequencing batch reactor package 
plant, UV disinfection, and aerobic 
digestion 
 

Mesa Approved  
07/24/2009 

City of Brush Site Application #5060 Screening, grit separation, primary 
clarification, activated sludge (3 
stage biological nutrient removal), 
secondary clarification, ultraviolet 
disinfection, anaerobic digestion 
and drying beds 

Morgan Approved 
07/30/2009 

 



 
6 

D. CONSTRUCTION ACTIONS (cont.) 

 
 2.  Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
Town of Crested Butte 
Community School Lift 
Station 

Site Application #5063 Lift station and force main.  Design 
capacities 0.002 MGD Average 
Capacity, 0.089 MGD Peak 
Capacity 
 

Gunnison Approved  
07/24/2009 

Town of Bayfield – Gem 
Village Lift Station 

Site Application #5064 Lift station and force main.  Design 
capacities 0.060 MGD Average 
Capacity, 0.240 MGD Peak 
Capacity 
 

La Plata Approved 
07/31/2009 

Pagosa Area Water & 
Sanitation District – Lift 
Station 

Site Application #5065 Lift station and force main.  Design 
capacities 0.20 MGD Average 
Capacity, 1.0 MGD Peak Capacity 
 

Archuleta Approved 
07/31/2009 

Widefield Water and 
Sanitation District 

Site Application #5069 Extend the Jimmy Camp Lift 
Station force main 
 

El Paso Approved 
07/31/2009 

King’s Riverbend RV 
Park – Lift Station 

Site Application #5070 Lift station and force main.  Design 
capacities 0.0071 MGD Average 
Capacity, 0.0284 MGD Peak 
Capacity 
 

Montrose Approved 
07/31/2009 

City of Pueblo Site Application #5071 Approval of 1.2 acre Solar 
Photovoltaic System for Section 6 
Ammonia and Nutrient Removal 
Project 
 

Pueblo Approved 
08/12/2009 

Hoehne School District 
R3 

Site Application #5074 Septic Tanks, Advantex 
Recirculating Packed-Bed Filter, 
and UV Disinfection 
 

Las Animas Approved 
08/25/2009 

Mountain View Villages 
Water and Sanitation 
District 

Site Application #5076 Influent pump station; headworks 
with a manual bar screen; two 
parallel sequencing batch reactors 
with each process train consisting 
of an anaerobic chamber, a surge 
tank, and an SBR tank; a buried 
fiberglass post equalization tank; 
ultraviolet disinfection; and a 
backup emergency generator 

Lake Approved 
08/18/2009 

 

 

 

 

 

 

 

 

 

 

 

 



 
7 

 

E. WATER QUALITY CERTIFICATIONS (Section 401) 

 
Water Quality Certifications, under Section 401 of the Clean Water Act, provide for Division 

determinations that federally issued permits and licenses will comply with the Basic Standards and 

Methodologies for Surface Water, the Basic Standards for Ground Water, surface and ground water 

classifications and water quality standards, and all other applicable water quality requirements for the 

affected waters. 

1. For the purposes of the antidegradation requirements found in Section 31.8 of the Basic Standards 

and Methodologies, the following projects have been reviewed to make a preliminary determination 

of the significance of such projects and a draft certification determination.  Public comment on 

these preliminary determinations will be received for thirty days following the date of publication of 

this newsletter.  More information on the specific projects can be obtained from John Hranac 

(john.hranac@state.co.us), (303) 692-3586) or Christy Pickens (christy.pickens@state.co.us), (303) 

692-3584. The U.S. Army Corp of Engineers (COE) may also review these projects, under Section 

404 of the Clean Water Act, and a list of their current public notice can be found on their web site. 

 

APPLICANT PERMIT # 

 

ACTIVITY COUNTY WATERBODY DETERMINATION 

#4231 Precision 
Excavation, Inc / 
Camilletti Milner 
Pit #2 

SPK-2009-
01067-CW 

Development of a 
gravel pit impacting 
2.27 acres of 
waters of the US 
adjacent to the 
Yampa River and 
Trout Creek 

Routt Yampa River and 
Trout Creek, Upper 
Colorado River Basin, 
Seg. COUCYA02c and 
COUCYA13a of 
Yampa River Sub-
basin 
 

May have long-term 
water quality impacts 
associated with 
gravel mining such 
as increased water 
temperature and 
sedimentation 

#4232 Rio 
Grande National 
Forest – Divide 
Range District 

2009-00426-
SCO 

Construction of 
small diversion 
structure and 
removal of old 
headgate and 
associated culverts 
 

Rio Grande Mill Creek, Rio Grande 
River Basin,  
Seg. CORGRG09 of 
Rio Grande River Sub-
basin 

Only temporary 
impacts to water 
quality 

#4233 Core Land 
& Investments, 
Inc 

SPA-2009-
00013-SCO 

Construction of 
mixed use 
commercial 
buildings and family 
homes. This project 
will involve the re-
alignment and 
widening of 
tributary and 
construction of drop 
structures 
 

El Paso Rockrimmon Creek, 
Arkansas River Basin, 
Seg. COARFO04 of 
Fountain Creek Sub-
basin 

Use Protected –  
no further 
antidegradation 
review required 

#4234 Southeast 
Metro Stormwater 
Authority / Little 
Dry Creek 

NWO-2009-
1299-DEN 

Construct a drop 
structure, stabilize 
the banks and 
control the erosion 
problems 

Arapahoe Little Dry Creek, South 
Platte River Basin, 
Seg. COSPUS16c of 
Upper South Platte 
River Sub-basin 
 

This project is on 
determined Use 
Protected waters. No 
further 
antidegradation 
review required 

 

 

 

 

 

 

(john.hranac@state.co.us)
mailto:christy.pickens@state.co.us


 
8 

 

 

 

 

E. WATER QUALITY CERTIFICATIONS (Section 401) (cont.) 
 

 1.   PRELIMINARY DETERMINATION 

 
APPLICANT PERMIT # 

 

ACTIVITY COUNTY WATERBODY DETERMINATION 

#4235 U.S. Dept. 
of the Interior –
Bureau of 
Reclamation / 
Carter Lake 
Outlet Project 

NWO-2006-
80425-DEN 

Excavation and 
placement of fill 
material to 
construct an outlet 
structure 

Larimer Carter Lake, South 
Platte River Basin, 
Seg. COSPBT11 of 
Big Thompson River 
Sub-basin 

AFTER THE FACT -
This project is 
located on water that 
are reviewable. 
Further 
antidegradation 
review is required 
 

#4235 U.S. Dept. 
of the Interior –
Bureau of 
Reclamation / 
Carter Lake 
Outlet Project 
 

NWO-2006-
80425-DEN 

Excavation and 